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tPj; By LI-TION 11.1V 4. 4Ah 48. 84Wh
A ou L AR Chinese
Name of Sample | & & STANDARD BATTERY LI-ION 11.1V 4.4Ah 48. 84Wh
English
- 5e b5 1117080158
Sample No.
E 20 T PN IR B R A A PR 2 |
Consignor /
A AT RN T B A7 4 B A PR )
Manufacturer /
Bl 5 5k BaE (CcTREREmIEN T R APRAETH)

Test method

FI AT

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS”™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3

BEE CeTalityaimm @i w0 MprdEFH)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
4w | 3z
ki) £ 90 K 1
Appearance Black Plastics cement stxel'l
: sa
FondkZ B 2017-08-18 AR ALiE B B 2017-10-19 ~ 2017-11-16
Accepted Date | Test Date

iy JEEARAL ; B ; Pedl) s i s LS ; T L TS WA ; SR B0

A RA B Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
SRE, ZAEMFEERGE T EERYEME M o5 FPRAETHH
ST/SG/AC. 10/11/Rev. 6 38. 3brHEZEK .
) 28 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38. 3
A2 H 1 (Date)
&3 Al R LA b4 Rechargeable Lithium Battery. /
/
Comment |
R EAT WU /
. /
Consignor
Address
Approver: A Checker: Compiler:
B %

Title:

A8 TFEf (Vice chief engineer)




)= AR B L AR

L TR A
sl U - G-
SRICI Testing Centre Test Report NO. 1117080158
2/11

*iyﬁﬁiféiiiiﬁﬂﬁbﬁgéwfg' ¥4k 2 JFJa&ﬁkiﬁ‘ é&j‘

x

Name of Test Standard requirement or The |
No. e Clausair Barar Siandan Test Result | Conclusion | Remark
3&"""‘;}?} CETER MR KB Ab H| |
F ST/SG/AC. 10/11/Rev. 6 38.3 RIT. | i z 1
| Eﬁﬁw UN Manual of Tests and Criteria ;;{Ifﬁfspendix | o .4 /
Altlltude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. | il s
simulation oo
ﬁﬁ (KT REREDERPENT KR
: » ST/SG/AC. 10/11/Rev. 6 38.3 RUET. 2 R FE 9
2 ﬂﬂ!ﬁiﬁ UN Manual of Tests and Criteria ;—}‘Elfﬁﬁpﬂndix ) ey v /
Thermal test  |ST/SG/AC. 10/11/Rev.6 Section 38.3 Test T.2 Passed
T oM (KT e R e MRS R ] )
- FH) ST/SG/AC. 10/11/Rev. 6 38. 3 RIET. 3 W, bt & 3
3 ih?zfji UN Manual of Tests and Criteria %tf ﬁpendix 9 O f /
\ ation ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3| Passed
[FAE (AT R RDEmmEn s et [
d whit 3;&:‘13 STTS{;,;AFT:. 1u::f11fguE. 513313 RET. 4 Wk 4 N
| alndal O esLs dn riiLeria e 3 1
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 BEE BPPRBCAY: i P;id /
BAE CRTRREERTENT KR
Wi % T ST/SG/AC. 10/11/Rev. 6 38.3 WRIRT. 5 WM 5
5 UN Manual of Tests and Criteria See Appendix 5 e /
External short ([s1/56/Ac. 10/11/Rev.6 Section 38.3 Test T.5 | | Passed
circuit o
A CRTEREMERMRILT KR - ‘ e
hT FH) ST/SG/AC. 10/11/Rev. 6 38.3 BIT. 6 WK 6
6 UN Manual of Tests and Criteria See Appendix 6 a4 /
IIIIDE.Ct ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6| J Passed i
- ?E}m (KT ERBEDERP R KB bY )
: _ FM) ST/SG/AC. 10/11/Rev. 6 38. 3 RIT. 7 e
g WMz 7
7 l‘iEE-‘ UN Manual of Tests and Criteria SEE Appendix 7 ﬂ"#} /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 B iad
T T |[BERR KT R EBE MR AR A & I
a2 2 oy FHY ST/SG/AC. 10/11/Rev. 6 38.3 RIKT. 8 RHE 8
8 * UN Manual of Tests and Criteria See Appendix 8 O 5% /
Forced discharge |s71/5G/AC. 10/11/Rev. 6 Section 38.3 Test T.8 | * Pasced

o IR 3% A4
Test Environment
Condition

o LA AL
Subcontracted Test
Condition

PRSI - 23°C-24°C ; ARG/ ; /%
Ambient temperature:23°C-24°C:Ambient humidity:/%

¥ :
| TestlItem [
rexHE | B / o4 ,
Subcontracted | Name | Post Code |
Laboratory 3o, 3k / &, £ !
Address | Tel

"2\



LA T AR BRAS T
B R RS- R

SRICI Testing Centre Test Report— Appendix 1

NO. 1117080158

3/11
T i 1
i 1 BRAE LA | AR
No. — Name of TestItems | A]+{jtude simulation
RIS AT Bef E Afte |
a5 Sample Status RE e /E R FF3-2/E | Mass Loss | Residual | JLE
Sample | Mass OCV Mass OCV OCV  |Other
No. g IV /g IV /% /% | Event
001 | jeyorrear® | 362.59 | 12.39 | 362.53 | 12.39 0. 02 | 100.00 | ©
02 | i doy | 96202 | 1236 Jessree | 1236 0.02 | 100.00 | o©
. y & -+ v —
003 I s R® | seno1 | 12.38 | 360.96 | 12.38 0.01 | 100.00 | o
004 | jonr e | 360.75 | 1224 | 380,88 | 12.34 0.02 | 100.00 I 0
| 005 o8 | g0 17 | 12.33 | 362.11 | 12.33 0.02 | 100.00 | o
e = - |
006 ' cove v oo | 3008 12.35 | 359.99 | 12.35 l 0. 02 100.00 | ©
007 | soorerim®RB | 361,34 | 12,37 | 361.28 | 12.37 0.02 | 100.00 | ©
008 | gpeverrizoe | 362.73 | 1235 | 362.68 | 12.35 0.01 | 100.00 | O
a-- l‘ﬁ EThj:ﬂpulLf“i nhtlu:;:kinnﬂl ly il i o T I

—
—

&E: L-hm V-imA D-fif4IK R-ak %L
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

FA K 0-% iR, Kb, KAk,

—

T AR5

FAEK.

o

t,..d-....:' o
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A% . | mmmassk | s
No. Name of Test Items Thermal test
& SR A ERE Bl R R fﬁi#ﬁil 4 5 Hp
Y5 Sample Status ¥ |FReLE | RE 3%, /& | Mass Loss| Residual | 3% |
Sample Mass OCV Mass OCV OCV |Other
No. /g /V /g /V /% /% Event
ICYCSE 4 7t ¢
0L 1 e b et || 86250 12.39 | 362.23 | 12.27 0. 08 99.03 | o©
ICYCTEE A ,
002 | yevomirs oied | 361.96 12.36 | 361.68 | 12. 27 0. 08 99.27 | ©
ICYCSEAE A H ¢
| 003 {CYC Felly charged 360. 96 12. 38 360.64 | 12.28 0. 09 99. 19 0
ICYCSE A Ao . :
004 |\ yoyp ritte davees | 360,69 12.34 | 360.35 | 12.25 | 0.09 9.27 | 0
SOCYCIEATEH
005 | 2o Fuﬁ‘*j{__hmﬂ | 362.11 12,35 361.80 | 12.20 | 0.09 98. 95 0 |
006 | pomercrirms o | 350000 12.35 | 359.65 | 12.2] | 0. 09 98.87 | ©
50CYCHE4A 76 H
007 ﬁmwﬂlmfg?ﬂmrmm 361. 28 V2 37 360. 98 12. 25 0. 08 99. 03 ! 0
e I '
SOCYCTEA A H - ‘
008 | el ] J62.68 | tEEes . | 362,39 | 12 %6 0. 10 99.27 | ©
\ This space intentionally
JT%EﬁlﬁIﬁngik] ' ull
- r—_—_- + —
| |
} —
+ ——
. | . . | .
&iE: L-#ik V-ImA DMK R4 F-R= K 0-A#k. LikhA. AR, LA, LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

|
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' |
A5 ) BRRE LA | )
No. Name of Test Items Vibration
2, B SR A | BEW Before | B After l)ﬁi‘éﬁkléﬁlﬁ‘%& b 1)
5%'3' Sample Status }ﬁi- | 'ﬂ".ﬁ@-‘%& )ﬁi ﬁ%%& Mass Loss | Residual m# I
Sample Mass OCV | Mass OCV OCV | Other
No. /g A% /g IV I % 1% Event
001 g g 362.23 | 12.27 | 362.11 l 12. 29 0.03 | 100.00
ICYC Fully charged : - 00z, - : : O
002 | oeormER® | 361.68 | 12.27 | 361.52 | 12.23 0.04 | 99.67 | o
' i A e ' | A | | |
003 | iaens | 3eo.e4 | 12.28 | s66iss | 12.24 0.02 | 99.67 | o
004 | permeen® | 360.35 | 12.25 | 360.30 | 12.22 0.01 | 99.76 ' 0
005 | oo RB | 361,80 | 12.20 | 361.69 | 12.22 0.03 | 100.00 | o
006 | goyeiicek® | 35965 | 12.21 | 359.63 I 12. 24 0.01 | 100.00 | o
007 | soomapiisos ioi] 860.98 | 12.25 | 360.87 | 12.26 0.03 | 100.00 | o©
008 | o namilia62.43 | fade | 962,267 12.%5 0.02 | 99.92 I 0
R r-Th' space intentionally . I -
LJ‘ Fﬁ? i pﬁlei’t nbiank I

— l |. —

&iE: L-h V-RA D-fR4R R-20E F-R K 0-A#k. Lk, LK. LEE. AR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=T e e+ |
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A5 ) ¥R A B 4 AR it
No. Name of Test Items Shook
| B Before KB Afier | ‘ "
¥ APk A '— r— REREK (FFLE| L
ﬁ%‘ Sample Status }ﬁi‘ B9,k }ﬁi' fh"'ﬁ@ﬁﬁ Mass Loss | Residual 5’)1%
ISample Mass OCV Mass OCV OCV Other
o /g IV \ /g /V /% 1% Event
1CYC5E4 7 M ‘ \ o ) I
001 ICYC Fully charged 362. 11 12. 29 362. 10 12. 29 0. 00 100. 00 0
ICYCSEAFa j 1
002 | joraiee | 36152 | 12.23 | 361.49 l 12. 23 0. 01 100.00 | o©
1CYCSE4 7 He | |, [ B
_ I 003 | 1cvC Fully chared 360. 58 12. 24 360. 54 12. 24 0. 01 100.00 | ©
1CYCoe4 [ I |
004 | joyepaar® | 360.30 [ 1222 | 360.27 | 12.22 0. 01 100.00 | o
50CYC5E4 76 e T . ) " .
005 | s0cYC Fully charged | 361.69 12, 22 361. 65 12. 22 0.01 100. 00 0
s 50CYCSE4 75 i B e - — 4
006 | socyc Fully chareed | 359. 63 12. 24 359. 60 12. 24 0. 01 100.00 | ©
| S0CYCIER T H . q | 1
007 | socve ruily shaveed. | 360. 87 12. 26 360. 84 12. 26 0. 01 100.00 | o©
50CYCTE4=FE HL | - ’ [ N
008 | 500y Fully charged 362. 26 12, 25 362. 22 1225 0.01 100. 00 0
e R e e
VT Y 11S Space lnle onally
A B2 left blank |
— — —
= = I N - |
L r | |
| |
(S I PR | 1

GiE: LR V-ilRA D-fRR R-2% FR K 0-A#k. LhA. LMK, LKL, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

:_?.
k]
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% i ¥Rl B 4 A b4

No. _ Name of Test Items External short circuit
Al HERS M:j iii\rilﬁ;‘eiﬁirire FALILE.
Sample No. Sample Status ' C P Other Event

001 lCYéCESﬁfﬁiged 08. 2 O

002 1cvécf5ﬁf§3;id 28. 0 - [

003 1LvinEﬁfcﬁh§gld P 08. 4 4 S

V04 1{:?{]:{:;!;5%??3;;9(1 R O

005 EGL;gLrgﬁjﬁing 98. O

006 qoc;gCrE@%E?Em of. 6 i

il r nou;gcrﬁﬁfﬁﬁgtd OB O

008 506385?:5%?&%&3[1 YR O
LR 25 This space intentionally left

blank

&ii: DRIk R-2E F-RK 0-LMKk. LEK. LKL
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

o 4"‘1: '
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] >
ﬁ'% 6 WA B L AR il
4 No. | [ Name of Test Items [mpact i
o =)
5 b5 MRk A Pl ot iismann AL
Sample No. | Sample Status st cmﬁc SIpSCRESS Other Event
o ICYC 50%AR | o ) ]
003 1CYC 50% Capacity 118.7 O
. = i - e R |
1CYC 50%%ft
010 ks ICYE__ﬁﬂ% Capacity L112.5 i 1 O i
1CYC 50%2%Ht
011 lC‘iC 50% Cupami_ty 120. 3 O N
, ICYC 50%Z%Ht
012 1CYC 50% Capacity 120. 6 O
! 013 1CYC 50%2 196. 9 ' ) 0 :
_lC‘:’C H50% Capacity '_ [ i i,
\ P This space intentionally left
OPER | bl . L _ o
I=s - _
- 1 ; | |
1 ' =
— l—— — == l —
- il | - - ! ! - |
4 . i M
&k D-fRIR F-A2 K 0-AMIR. AL K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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e 7 | emFasH | dad
No. | _ | Name of Test Iiems | Overcharge P
Ao 85 A5 R 2 i
Sample No. Sample Status Other Event
014 L iCY(li(:r;Eﬁf:cﬁhEﬁEd i . '
015 | 1LY{1:LEET§EW I s
| 016 i 1cyécﬁﬁﬁ?§wrﬁigud _ . -
R | - ICYéCEEﬁ?Eﬂ%HQd l — ?- 1
018 | 50[3?2‘[:3???&3*%(1 § _ — L T
019 —l 5{]L?Eitﬁfr}ﬁhimd 3 = — —
020 B agtsgciﬁﬁﬁiﬁﬂd o - . —
021 500?2%5%?@%@ ?
— e t e sp-ﬂ_ﬂﬂ intentional l;_iuft blank i .
L " N .

| | | |
I | . . | : .
f— | ol . .

&x: D-fRAR F-A& K 0-AMR. LAZK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

Y t.-" !:r‘*. !

|l
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I
et 8 RR B L A SR
No. Name of Test Items Forced discharge
Hoe A Sk SR
Sample No. Sample Status
D p Other Event
ICYCSE A LR o i e
022 1CYC Fully discharged l " ——’
” ICYC5E AT R [ )
. 1CYC Fully discharged 5
n e T 1CYCRE R TR i - ) -
| 024 ICYC Fully discharged 5
= TOICYCHREAME ‘ -
025 ICYC Fully discharged 9
- [ cvCse4mm - - - -
026 ICYC Fully discharged 5
LS T ' i - - i
027 ICYC Fully discharged =
I ICYCSE Al ' - N
028 ICYC Fully discharged 8
= ICYCSE A I | :
029 L ICYC Fully discharged -
OYCoR AT e | ' ; ‘
030 | 1cYC Fully ; i;:;.rged I - - 2 - —
s 1CYC5E4S
031 1CYC Fully discharged -
S0CYCoe TR - L - K -
032 | 50CYC Fully discharged ol
| - 50CYCSER A - ] 4 ;
033 H0CYC Fully discharged 2
[ S0CYCoe 2T e
034 50CYC Fully discharged 2
5z S0CYCHE AT -
035 50CYC Fully discharged "
* 50CYCTEA I | iy
036 _l bOCYC PFully discharged -
[ 50CYC5E AT, " _ -
037 o0CYC Fully discharged 5
— 1 — ! . B
; 50CYCHE AT H
038 H0CYC FFully discharged ¥
50CYC5E A i Fi '
039 50CYC Fully discharged v
T = =~ I 50CYCHE 4 T i, _ B
040 50CYC Fully discharged Y ——
- 50CYC5E 4 T L | - o )
041 I- HbO0CYC Fully discharged B
HiE: D-FRIR F—A2 K 0-LfRIR. TAT K.,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Standard Battery

LiHon 11.1V, 4.4 Ah, 48.84 Wh Part NO.:
P-03 01 001

Sernial NO.:

Waming: Use specified P 1000 charger only
May explode if damaged or disposed in fire

Do not mrﬂ]lt Year of manuacture: 2017 |

(: ‘E JZES ‘E:§' :Ea: [1:] EN 12941

s T T
FSITp— e IR

P TRRSAR
S R

ST 1
WS 2
JO R

| "_r.*.-l

i

P g

solok R 4 kTR kokok
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